
127

 [image: image1.png]



  127-1

[image: image2.png]



  127-2

[image: image3.png])

\a
6/\ W/
N

’»

/
/ W
A7\ \\t

4 o o)
| > <

‘® O..l

20y
-
~—

7





127-3

[image: image4.png]



  127-4
[image: image5.png]



   128
[image: image6.png]



  129
[image: image7.png]



Z1

[image: image8.png]



Z2
[image: image9.png]



Z3
[image: image10.png]



Z4
[image: image11.png]



Z5
[image: image12.png]35/42/51/6]




Z6
[image: image13.png]02,/43

34/50/40




Z7
[image: image14.png]@&
)

08,/38 /48




Z8
[image: image15.png]



Z9
[image: image16.png]



Z10
[image: image17.png]09/38,/48 /54





Z11

[image: image18.png]‘,\

—
——
==
—
—
—
—
—
—
—





Z12
[image: image19.png]54./48 /38





Z13

[image: image20.png]



Z14

[image: image21.png]=

!
-
-
-
-
-
-
-
-
-
-
-
-
-
®
o=
=
~

= N

7"





Z15

[image: image22.png].\
® 0— % =
s..ﬂ, »’

f i

i
\ e

o™





Z16

[image: image23.png]



Z17
[image: image24.png]120





Z18
[image: image25.png]



Z19
[image: image26.png]



Z20
[image: image27.png]



Z21
[image: image28.png]24,51 /48





Z22
[image: image29.png]



List of parts

	 Four-column lift - Manual version 

	Welding section

	1 
	 Main Column Assembly - A 
	1
	

	2 
	 Auxiliary Column Assembly - A 
	1
	

	3 
	 Auxiliary Column Assembly - B 
	2
	

	4 
	  Power unit support assembly 
	1
	

	5 
	 Column Cover - A 
	2
	

	6 
	  Column Cover - B 
	2
	

	7 
	  Main Platform Assembly 
	1
	

	8 
	  Sub-platform Assembly 
	3
	

	9 
	  Cylinder drawing plate assembly 
	1
	

	10 
	  Main Platform Cylinder Front Rope Wheel Shaft Assembly 
	2
	

	11 
	  Main platform oil cylinder rear rope axle assembly 
	2
	

	12 
	  Hoisting assembly 
	8
	

	13 
	  Beam Assembly 
	2
	

	14 
	  Beam wire rope broken safety A 
	2
	

	15 
	  Beam wire rope broken safety B 
	2
	

	16 
	  Safety Handle Assembly 
	1
	

	17 
	  bumper assembly 
	1
	

	18 
	  bumper connector assembly 
	1
	

	19 
	  Board assembly 
	4
	

	20 
	  Mobile rack assembly 
	4
	

	21 
	    Mobile rack plug welding assembly 
	4
	

	

	Standard parts
	

	22 
	M5X12 round head bolts
	2
	

	23 
	M5X15 round head bolts
	12
	

	24 
	M6X15 round head bolts
	2+8+4
	

	25 
	M6X20 round head bolts
	4
	

	26 
	Hexagon bolts M8X15 round head
	2
	

	27 
	M8X15 Hexagon Bolt
	4
	

	28 
	M8X20 Hexagon Bolt
	1
	

	29 
	M8X25 Hexagon Bolt
	4+8
	

	30 
	M8X30 Hexagon Bolt
	8
	

	31 
	M8X50 Hexagon Bolt
	4
	

	32 
	M10×30 external hexagon bolts
	16
	

	33 
	M10×80 screw teeth
	4
	

	34 
	M12×30 external hexagon bolts
	16
	

	35 
	M18×120 external hexagon bolts
	16
	

	36 
	Diameter 5 flat
	12
	

	37 
	Diameter 6 flat
	4+8+4
	

	38 
	Diameter 8 flat
	3+8+4+8+16
	

	39 
	Diameter 10 flat
	32
	

	40 
	Diameter 12 flat
	16
	

	41 
	Diameter 14 flat
	1
	

	42 
	Diameter 18 flat
	16
	

	43 
	Diameter 20 flat
	8
	

	44 
	Diameter 24 Thin pad thickness 1.5
	4+8
	

	45 
	Diameter 24 thick flat cushion thickness 3
	8+4
	

	46 
	Diameter 24 flat
	1
	

	47 
	Diameter 6 cartridge
	4+8+4
	

	48 
	Diameter 8 bullet pad
	3+4+4+8+8
	

	49 
	Diameter 10 bullet pads
	16
	

	50 
	Diameter 12 bullet pads
	16
	

	51 
	Diameter 18 cartridge pad
	16
	

	52 
	M5 nuts
	12
	

	53 
	M6 nuts
	4
	

	54 
	M8 nuts
	4+4+16+8
	

	55 
	M8 self-locking nuts
	4+4
	

	56 
	M8 eye bearing
	8
	

	57 
	M8 ring bolts
	4
	

	58 
	M8×10 Tightening Bolts
	12
	

	59 
	M10 nuts
	4+16
	

	60 
	M12 nuts
	2
	

	61 
	M18 nuts
	16
	

	62 
	M20 nuts
	8
	

	63 
	M24 self-locking nuts
	1
	

	64 
	Diameter 25 open spring
	8+8
	

	65 
	35 diameter card spring
	2
	

	66 
	M19 expansion bolts
	16
	

	

	Column assembly section
	

	34 
	M12×30 external hexagon bolts
	16
	

	50 
	Diameter 12 bullet pads
	16
	

	40 
	Diameter 12 flat
	16
	

	28 
	M8X20 Hexagon Bolt
	1
	

	48 
	Diameter 8 bullet pad
	1
	

	38 
	Diameter 8 flat
	1
	

	67 
	  Upper limit switch bracket 
	1
	Optional (stroke switch)

	26 
	Hexagon bolts M8X15 round head
	2
	Optional (stroke switch)

	48 
	Diameter 8 bullet pad
	2
	Optional (stroke switch)

	38 
	Diameter 8 flat
	2
	Optional (stroke switch)

	68 
	stroke switch
	1
	Optional (stroke switch)

	22 
	M5X12 round head bolts
	2
	Optional (stroke switch)

	69 
	Small box
	1
	Optional (small electric box)

	25 
	M6X20 round head bolts
	4
	Optional (small electric box)

	37 
	Diameter 6 flat
	4
	Optional (small electric box)

	47 
	Diameter 6 cartridge
	4
	Optional (small electric box)

	53 
	M6 nuts
	4
	Optional (small electric box)

	70 
	Power unit
	1
	

	71 
	9/16 Point power unit connector
	1
	

	72 
	￠14 Copper gasket
	2
	

	73 
	All the way through the 9/16 tip
	1
	

	29 
	M8X25 Hexagon Bolt
	4
	

	38 
	Diameter 8 flat
	8
	

	48 
	Diameter 8 bullet pad
	4
	

	54 
	M8 nuts
	4
	

	66 
	M19 expansion bolts
	16
	

	

	Platform assembly
	

	74 
	  Oil tank 
	1
	

	75 
	Cylinder Tailstock SH General purpose
	1
	

	65 
	35 diameter card spring
	2
	

	9 
	 Cylinder drawing plate assembly 
	1
	

	76 
	 Wire rope locking plate 
	1
	

	46 
	Diameter 24 flat
	1
	

	63 
	M24 self-locking nuts
	1
	

	77 
	Oil cylinder pull plate slider
	2
	

	24 
	M6X15 round head bolts
	2
	

	78 
	90 degrees ZG3/8 internal and external joints
	1
	

	79 
	External ZG3/8 Teeth Long Explosion-proof Valve
	1
	

	80 
	9/16 Sharp
	1
	

	81 
	Diameter 16 copper cushion
	2
	

	82 
	Double straight 9/16 tip live tubing (length 1420 mm)
	1
	

	83 
	External joint 9/16 tip - ZG3/8
	1
	

	41 
	Diameter 14 flat
	1
	

	84 
	External joint nut
	1
	

	85 
	1/4 return tubing direct head
	1
	

	86 
	Trachea
	1
	

	87 
	Wire Rope Wheel
	6
	

	88 
	Oil-free bearing
	6
	

	45 
	Diameter 24 thick flat cushion thickness 3
	8
	

	44 
	Diameter 24 Thin pad thickness 1.5
	4
	

	89 
	1 inch galvanized pipe ×18
	2
	

	90 
	1 inch galvanized pipe ×44
	2
	

	10 
	 Main Platform Cylinder Front Rope Wheel Shaft Assembly 
	2
	

	11 
	  Main platform oil cylinder rear rope axle assembly 
	2
	

	91 
	M10 butter mouth
	4
	

	26 
	M8X15 Hexagon Bolt
	4
	

	38 
	Diameter 8 flat
	4
	

	48 
	Diameter 8 bullet pad
	4
	

	92 
	According to the model corresponding wire rope steel core 11, L=2636
	1
	

	93 
	According to the model corresponding wire rope steel core 11, L=6516
	1
	

	94 
	According to the model corresponding wire rope steel core 11, L=6707
	1
	

	95 
	According to the model corresponding wire rope steel core 11, L=10587
	1
	

	62 
	M20 nuts
	8
	

	43 
	Diameter 20 flat
	8
	

	12 
	  Hoisting assembly 
	8
	

	35 
	M18×120 external hexagon bolts
	16
	

	42 
	Diameter 18 flat
	16
	

	51 
	Diameter 18 cartridge pad
	16
	

	61 
	M18 nuts
	16
	

	

	Beam assembly
	

	13 
	  Beam Assembly 
	2
	

	14 
	 Beam wire rope broken safety A 
	2
	

	15 
	  Beam wire rope broken safety B 
	2
	

	96 
	 Beam broken hook shaft 
	4
	

	97 
	  A of crossbeam broken safety hook 
	4
	

	98 
	 B of crossbeam broken safety hook 
	4
	

	64 
	Diameter 25 open spring
	8
	

	99 
	Pull spring (￠1.6×￠12×72)   
	8
	

	33 
	M10×80 screw teeth
	4
	

	59 
	M10 nuts
	4
	

	100 
	  Offset Insurance Limit Wheel Pin 
	4
	

	101 
	  Cross beam fault hook limiting wheel 
	4
	

	38 
	Diameter 8 flat
	4
	

	48 
	Diameter 8 bullet pad
	4
	

	55 
	M8 self-locking nuts
	4
	

	102 
	  Beam Wire Rope Wheel 
	4
	

	45 
	Diameter 24 thick flat cushion thickness 3
	4
	

	87 
	Wire Rope Wheel
	4
	

	88 
	Oil-free bearing
	4
	

	103 
	  Crossbeam wire rope wheel sheath 
	4
	

	58 
	M8×10 Tightening Bolts
	12
	

	104 
	M6 butter mouth
	4
	

	44 
	Diameter 24 Thin pad thickness 1.5
	8
	

	105 
	  Beam manual safety hook 
	4
	

	106 
	torsion spring - left
	2
	

	107 
	torsion spring - right
	2
	

	64 
	Diameter 25 open spring
	8
	

	108 
	 Beam box cover 
	8
	

	109 
	270×40×40×8 sliding blocks
	8
	

	110 
	270×40×24×8 sliding blocks 
	4
	

	111 
	270×40×24×8 with notch slider
	4
	

	24 
	M6×15 round head bolts
	8
	

	37 
	Diameter 6 flat
	8
	

	47 
	Diameter 6 cartridge
	8
	

	

	Assembly part
	

	16 
	  Safety Handle Assembly 
	1
	

	112 
	M10 plastic ball
	1
	

	17 
	  bumper assembly 
	1
	

	18 
	  bumper connector assembly 
	1
	

	60 
	M12 nuts
	2
	

	113 
	  bumper spacer 
	2
	

	114 
	  Beam Unlock Bar A 
	2
	

	115 
	  Beam Unlock Bar B 
	2
	

	56 
	M8 eye bearing
	8
	

	57 
	M8 ring bolts
	4
	

	54 
	M8 nuts
	4
	

	30 
	M8X30 Hexagon Bolt
	8
	

	31 
	M8X50 Hexagon Bolt
	4
	

	38 
	Diameter 8 flat
	8
	

	48 
	Diameter 8 bullet pad
	8
	

	54 
	M8 nuts
	16
	

	55 
	M8 self-locking nuts
	4
	

	116 
	  Beam guard A 
	2
	

	117 
	  Beam guard B 
	2
	

	24 
	M6×15 round head bolts
	4
	

	37 
	Diameter 6 flat
	4
	

	47 
	Diameter 6 cartridge
	4
	

	19 
	 Board assembly 
	4
	

	118 
	Nylon slip strip
	4
	

	22 
	M5X15 round head bolts
	12
	

	36 
	Diameter 5 flat
	12
	

	52 
	M5 nuts
	12
	

	119 
	 Blockboard 
	8
	

	120 
	Rubber brake pads
	4
	

	121 
	 Galvanized intermediate paving 
	34
	

	122 
	 Middle paving 
	4
	

	29 
	M8X25 Hexagon Bolt
	8
	

	38 
	Diameter 8 flat
	16
	

	48 
	Diameter 8 bullet pad
	8
	

	54 
	M8 nuts
	8
	

	20 
	  Mobile rack assembly 
	4
	

	21 
	   Mobile rack plug welding assembly 
	4
	

	123 
	Elastic pins
	4
	

	124 
	Universal wheel 150 in diameter
	4
	

	32 
	M10×30 external hexagon bolts
	16
	

	39 
	Diameter 10 flat
	32
	

	49 
	Diameter 10 bullet pads
	16
	

	59 
	M10 nuts
	16
	


8.Hydraulic systems and electrical components of lift
Appearance Explosion Chart of Hydraulic Station

Hydraulic systems for equipment

  a. hydraulic schematic diagram 

  b. Hydraulic Components 

  c. Hydraulic System Working Principle 

  d. electrical schematic 

Exterior Explosion Chart of 1. Hydraulic Station

[image: image30.jpg]



	Serial number
	Name of name
	Quantity
	Serial number
	Name of name
	Quantity

	A1
	Motor
	1
	A9
	Sealing gasket
	1

	A2
	Valve core
	1
	A10
	Stuffy
	1

	A3
	Fuel tank
	1
	A11
	M5X40 Hexagon Screw
	4

	A4
	Drop Speed Control Valve
	1
	A12
	Φ5 flat cushion
	4

	A5
	Stuffy
	1
	A13
	Φ5 bullet pad
	4

	A6
	Oil outlet
	1
	A14
	M6X20 Hexagon Screw
	4

	A7
	Oil outlet
	1
	A15
	Φ6 flat cushion
	4

	A8
	Hand wrench valve
	1
	A16
	Φ6 bullet pad
	4


Hydraulic system for lift
A. Hydraulic schematic diagram

[image: image31.emf]


B. Hydraulic Components

	A9
	Oil tank
	
	
	1
	

	A8
	Solenoid valve
	
	
	1
	

	A7
	One-way valve
	
	
	1
	

	A6
	Down throttle
	
	
	1
	

	A5
	Oil pump
	
	
	1
	

	A4
	Relief valve
	
	
	1
	

	A3
	Fuel tank
	
	
	1
	Volume 12 litres

	A2
	Filter
	
	
	1
	

	A1
	Motor
	
	
	1
	

	Serial number
	Name of name
	Model
	Specifications
	Number of cases
	Remarks


C. Hydraulic system works as follows:

When the start button on the hydraulic station is pressed, the motor starts, drives the oil pump, inhales the pressure oil from the tank and sends it to the serial A9 cylinder, so that the piston rod can move. At this time A4 the relief valve closed, the pressure has been adjusted before leaving the factory. Ensure the rated load requirements of lifting. But when the pressure in the system exceeds the limit, the automatic relief valve unloads the oil. Loosen the start button, stop the oil supply, lift the end, and start the operation. If down, first click up a little, open the mechanical safety lock, press the drop button, solenoid valve A8 start unloading down.

Electrical schematic (three-phase or single-phase)

(* When installing, be sure to connect according to the schematic diagram to ensure that each grounding is reliable, and the input power must be provided with leakage, overcurrent protection switch)


[image: image32.wmf]KM

KM

SB


	SB
	Point movement
	LXW5-11M/L
	1

	KM
	AC contactor
	CJX1-6.3/01-240V
	1

	Code code
	Name of name
	Model
	Quantity


9. common troubleshooting

	Serial number
	Fault phenomenon
	Exclusion methods

	1
	Motor not rotating
	● check the power supply

● Check loose wiring in motor junction box

	2
	Motor rotation pressure-free oil
	●the single-phase electric rotation direction is wrong,replace two of the incoming line position.

● check that the suction pipe in the tank is off.

	3
	Hydraulic pressure drops slowly after lifting

(not keeping pressure well)
	● cleaning power unit one-way valve and reversing valve.

	4
	Security lock
	Observe whether the position of the lock hook is normal.

Observe whether the position of the column is correct.

Check the reset spring action of the safety hook.

	5
	Electrical and electrical failure
	●Cut off the power supply in time, check, repair and replace by professional electrician.

	6
	Other


	●Other found abnormal work, can be consulted by telephone. willing to serve you.


10. Packing list

	
	Boxes
	
	

	Serial number
	Product name
	Quantity
	Remarks

	34 
	M12×30 external hexagon bolts
	16
	

	50 
	Diameter 12 bullet pads
	16
	

	40 
	Diameter 12 flat
	16
	

	70 
	Power unit
	1
	

	71 
	9/16 Point power unit connector
	1
	

	72 
	￠14 Copper gasket
	2
	

	73 
	All the way through the 9/16 tip
	1
	

	29 
	M8X25 Hexagon Bolt
	4
	

	38 
	Diameter 8 flat
	8
	

	48 
	Diameter 8 bullet pad
	4
	

	54 
	M8 nuts
	4
	

	66 
	M19 expansion bolts
	16
	

	91 
	M10 butter mouth
	4
	

	12 
	GP-9FW hook assembly
	8
	

	35 
	M18×120 external hexagon bolts
	16
	

	42 
	Diameter 18 flat
	16
	

	51 
	Diameter 18 cartridge pad
	16
	

	61 
	M18 nuts
	16
	

	104 
	M6 butter mouth
	4
	

	109 
	270×40×40×8 sliding blocks
	8
	

	110 
	270×40×24×8 sliding blocks 
	4
	

	111 
	270×40×24×8 with notch slider
	4
	

	16 
	 Safety Handle Assembly 
	1
	

	112 
	M10 plastic ball
	1
	

	17 
	 bumper assembly 
	1
	

	18 
	  bumper connector assembly 
	1
	

	60 
	M12 nuts
	2
	

	113 
	 bumper spacer 
	2
	

	114 
	  Beam Unlock Bar A 
	2
	

	115 
	  Beam Unlock Bar B 
	2
	

	56 
	M8 eye bearing
	8
	

	57 
	M8 ring bolts
	4
	

	54 
	M8 nuts
	4
	

	30 
	M8X30 Hexagon Bolt
	8
	

	31 
	M8X50 Hexagon Bolt
	4
	

	38 
	Diameter 8 flat
	8
	

	48 
	Diameter 8 bullet pad
	8
	

	54 
	M8 nuts
	16
	

	55 
	M8 self-locking nuts
	4
	

	116 
	  Beam guard A 
	2
	

	117 
	  Beam guard B 
	2
	

	24 
	M6×15 round head bolts
	4
	

	37 
	Diameter 6 flat
	4
	

	47 
	Diameter 6 cartridge
	4
	

	119 
	 Blockboard 
	8
	

	120 
	Rubber brake pads
	4
	

	
	Banding
	20
	

	
	Round opening gasket
	20
	

	
	
	
	


11. List of vulnerable parts

	Serial number
	Product name
	
	

	77 
	Oil cylinder pull plate slider
	
	

	87 
	Wire Rope Wheel
	
	

	88 
	Oil-free bearing
	
	

	92 
	According to the model corresponding wire rope steel core 11, L=2636
	
	

	93 
	According to the model corresponding wire rope steel core 11, L=6516
	
	

	94 
	According to the model corresponding wire rope steel core 11, L=6707
	
	

	95 
	According to the model corresponding wire rope steel core 11, L=10587
	
	

	109 
	270×40×40×8 sliding blocks
	
	

	110 
	270×40×24×8 sliding blocks 
	
	

	111 
	270×40×24×8 with notch slider (about minutes)
	
	

	118 
	Nylon slip strip
	
	

	120 
	Rubber brake pads
	
	

	124 
	Universal wheel 150 in diameter
	
	


PAGE  
68

_1234567890.dwg

